
INVENTORIES FOR A "GENERIC" 1950's VINTAGE ERECTOR SET

PART                    NO.     1 1/2   2 1/2   3 1/2   4 1/2   6 1/2   7 1/2
8-32 square nut         N21     23      45      60      88      93      93
7/8" dia. pulley        P7      4       4       4       4       4       4
12 tooth gear - 1/8"    P13     -       -       -       -       1       1
Coupling                P15     -       -       -       1       2       2
5 hole strip formed     P20     -       -       -       -       -       2
Crank                   P24     1       1       1       1       1       1
Hank of string          P34     0       1       1       1       1       1
Collar                  P37     1       4       4       5       6       7
Mitre gear              P48     -       -       -       -       2       2
2 1/8" axle rod         P57A    1       1       1       1       1       1
6" axle rod             P57D    -       1       2       1       -       -
Car truck               P79     4       4       4       4       4       4
Set Screw, 6-32         S11     6       13      13      12      24      31
1/4" x 8-32 screw       S51     20      35      50      80      84      84
1/2" x 8-32 screw       S52     -       -       -       -       4       4
1 3/8" x 8-32 screw     S57     -       -       -       -       -       4
7/8" x 8-32 screw       S62     3       6       6       8       8       8
2 1/2" girder           A       4       4       4       4       4       4
5" girder               B       4       4       4       8       8       8
10" girder              C       2       8       8       8       8       8
2 1/2" curved girder    D       4       4       4       4       4       4
5" curved girder        E       -       2       2       2       4       4
5 hole strip            F       -       -       -       2       2       2
7 hole strip            G       -       -       -       2       2       2
11 hole strip           H       -       -       -       4       4       4
21 hole strip           I       -       -       -       2       2       2
Small double angle      M       -       -       -       -       -       2
Long double angle       N       2       4       4       4       4       4
Pawl                    O       -       -       -       -       1       2
Boiler                  T       -       -       -       -       -       1
Boiler top              U       -       -       -       -       -       1
Stack                   W       -       -       -       -       -       3
Flanged wheel 15/16"    Z       -       -       -       -       -       4
Hook                    AF      1       1       1       1       1       1
Paper Erector Flag      AJ      -       -       -       1       1       1
2 7/8" axle rod         AS      -       -       -       2       2       3
4" axle rod             AT      2       2       2       2       2       2
6" angle girder         BE      -       -       4       4       4       4
Small washer            BL      6       12      12      12      12      12
Regular turret plate    BN      -       -       -       2       2       4
Pierced Disc            BT      1       1       1       1       1       2
Right angle             CH      8       12      12      14      14      14
36 tooth gear           CJ      -       -       -       -       2       3
7" axle rod             CZ      -       -       -       2       2       2
Motor pulley            DB      -       -       -       1       1       1
12" angle girder        DP      -       -       4       4       4       4
Gear box side plate     EI      -       -       -       -       2       2
Base plate 1" x 2 1/2"  MC      2       2       2       2       2       2
Base plate 2 1/2" x 5"  MD      1       1       1       1       1       1
Flat plate 1" x 5"      MF      -       2       4       4       4       4
Large 3" wheel disc     MH      -       4       4       4       4       4
Wrench                  MM      -       -       -       1       1       1
12" Base plate          MN      -       -       2       4       4       4
3" angle girder         MO      -       -       4       4       4       4
Flat car truck          MV      -       -       -       -       -       2
Nut holder              MW      -       -       -       1       1       1
House                   MX      -       -       -       1       1       1
2 1/2" sq. base plate   MY      -       -       -       1       1       1
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Bearing block           MZ      -       -       -       -       1       1
Lamp socket unit        NH      -       -       -       -       -       -
Bulb, 1 1/2 volt        NI      -       -       -       -       -       -
Battery holder          NJ      -       -       -       -       -       -
Screwdriver             NZ/P33  1       1       1       1       1       1
6" flexible coupling    OE      -       -       -       -       1       1
Electric motor          A49     -       -       -       -       1       1
Mechanical motor        A48     -       -       -       1*      -       -
Motor key               K48     -       -       -       1*      -       -
3 Volt Motor            DC3     -       -       -       1*      -       -

NOTE:  N21 and S51 counts are approximate.
P13 gears use headless set screws.
1950-53 sets had an A47 motor instead of an A49 motor.
1955-59 7 1/2 sets included 1 each NH, NJ and P12N677 red bulb.
1958/59 sets 6 1/2 on up included 1 P14A686 Rocket.
1959 7 1/2 sets up had additional parts: 1 each P79, F, H, TA conveyor belt, 4 W, 8 Z.
3 1/2 set was available from 1955 -
* 4 1/2 set had the A48/K48 until 1957 when the DC3 was substituted and 2 NJ were added
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